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MODEL NO. 6835D

ITEM PART NO. DESCRIPTION QTY NOTE
001 344625-3 Emelokar 6833/6834   1
002 233211-4 Nyomórugó 2 6833/6834   1
003 256451-7 Csapszeg 6 6833/6834   1
004 416500-4 Vezeték 6833/6834*   1
005 257685-5 SLEEVE 5   1
006 233209-1 Nyomórugó 21 6833   1
007 188211-8 CASING SET   1

INC. 17
008 266045-0 Önmetszo csavar M4x20   2
009 266020-6 Önmetszo csavar M4x12   1
010 310091-6 Átkapcsoló gomb 6833/6834, új   1
011 257686-3 Hüvely 8 6833/6834   1
012 417056-0 Beállító tárcsa 42   1
013 213105-9 O-gyuru 11 6510SB/HP2010N/HR20   1
014 267201-5 Alátét   1
015 912117-6 Süllyesztett feju csavar M4x12   1
016 265779-2 Csavar   1
017 188211-8 CASING SET   1

INC. 7
018 256158-5 Csapszeg 3 T1022DW/6833/6834   1
019 231636-6 Torziós rugó 4 6833/6834   1
020 310062-3 Fékezo kar 6833/6834   1
021 226344-2 Homlokfogaskerék 16 6833/6834   1
022 152580-3 Kilincsemelokar 6833/6834*   1
023 233212-2 Nyomórugó 6 6833/6834   1
024 416518-5 Továbbító dob 6833/6834   1
025 162201-9 Porvédo fedél 6833/6834*   1
026 344628-7 Fékezo lemez 6833/6834*   1
027 421617-0 Sapka 6833/6834*   1
028 152581-1 Fedél 6833/6834   1
029 911133-5 Trapézfeju csavar M4x18 911133   1
030 344626-1 Továbbító kar 6833   1
031 421467-3 Porvédo burkolat 6830/6833/683   1
032 214168-8 Siklócsapágy 14 6833/6834   1
033 421618-8 Gyuru 15 6833/6834   1
034 216001-0 Acélgolyó 3,5 216001-0*   1
035 153741-8 Alkatrész /6834   1
036 233393-2 COMPRESSION SPRING 5   1
037 267277-2 FLAT WASHER 6   2
038 268032-5 #Csapszeg 5 6833/6834   1
039 153737-9 Gear Complete  new   1
040 212042-4 Tugörgos nyomócsapágy 821 6830   1
041 214028-4 Siklócsapágy 8 6830/6833/6834   1
042 256467-2 Csapszeg*   3
043 165115-1 Gumi hüvely 10 6831DWH   1
044 214017-9 Siklócsapágy 5 214017-9 (6010D   1
045 226813-3 Fogaskerék, komplett 16-49 683   1
046 253811-4 U-alakú lapos alátét 5 3612, 4   1
047 214017-9 Siklócsapágy 5 214017-9 (6010D   1
048 165115-1 Gumi hüvely 10 6831DWH   1
049 629677-8 Egyenáramú motor 12V 6831DWH   1
050 183931-9 HOUSING SET  new   1

INC. 57,59
051 851897-8 Címke   1
052 643909-9 Érintkezo kapocs 643909-9   1
054 651891-8 Kapcsoló V-15-3A6 6901DW/4191   1
055 233105-3 Nyomórugó 4 6831DWH   1
056 415478-8 Kapcsolókar 6831DWH   1
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057 183931-9 HOUSING SET  new   1

INC. 50,59
058 265779-2 Csavar   1
059 819080-3 MAKITA címke   1
060 265995-6 Önmetszo csavar M4x18*   7
061 911143-2 Trapézfeju csavar M4x22 911143   1
A01 281213-4 Akasztóhorog   1
A02 343579-1 Akkumulátor-tartólemez 343579-   1
A03 414938-7 BATTERY COVER   1
A04 784247-1 PHILLIPS BIT 2-150   3
A05 824551-7 PLASTIC CARRYING CASE   1
A06 192597-4 HIGH CAPACITY BATTERY 12   1
B02 152676-0 STOPPER BASE COMPLETE   1
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